Risk Impact Statement

Phase Il Revisions to Chapter 62-610, F.A.C.

Docket No. 95-08R

Florida Department of Environmental Protection

December 21, 1998



Table of Contents

Page
I.  Background 1
Reuse in Florida 1
Need for Risk Assessment 1
Guidelines for Risk Impact Statements 2
The Ground Rules 2
Hierarchy of Rules Related to Ground Water Recharge and Indirect
Potable Reuse 2
Drinking Water 2
Surface Water 3
Ground Water 3
Other Rules 4
Coliform Limits 5
National Reuse Guidelines 5
Il.  Proposed Rule Revisions 8
Overview of This Rulemaking 8
Technical Advisory Committee 8
Ground Water Recharge and Indirect Potable Reuse 9
Terminology 9
I11. Risk Assessment Concepts 15
Risk Assessment Procedures 15
[...]
CH2M Hill. Tampa Water Resource Recovery Project Pilot Studies. Final Report to the
City of Tampa. Tampa: CH2M Hill. 1993.

Sloss, E.M., S.A. Geschwind, D.F. McCaffrey, and B.R. Ritz. Groundwater Recharge with
Reclaimed Water: An Epidemiologic Assessment in Los Angeles County, 1987-1991.
Santa Monica, CA: RAND. 1996.

Cabelli, V.J., A.P. Dufour, L.J. McCabe, and M.A. Levin. “A Marine Recreational Water
Quality Criterion Consistent with Indicator Concepts and Risk Analysis.” Jour. WPCF.
55(10): 1306. October 1983.

RIS - Reuse Rules Page 50 Use it Again, Floridal!
December 21, 1998



38.

39.

40.

41.

42.

43.

44,

45.

46.

47.

48.

49.

Rose, J.B. “Applications of Risk Assessment for Groundwater Monitoring.” Under the
Microscope: Examining Microbes in Ground Water. Proceedings 12th Annual Fall
Symposium. Groundwater Foundation. Boston. September 5-6, 1996.

Schijven, J.F., and L.C. Rietveld. “How do Field Observations Compare with Models of
Microbial Removal?” Under the Microscope: Examining Microbes in Ground Water.
Proceedings 12th Annual Fall Symposium. Groundwater Foundation. Boston. September
5-6, 1996.

Gerba, C.P., J.B. Rose, C.N. Haas, and K.D. Crabtree. “ Waterborne Rotavirus: A Risk
Assessment.” Water Research. 30(12): 2929. 1996.

Haas, C.N., J.B. Rose, C.P. Gerba, and C.S. Crockett. “What Predictive Food
Microbiology Can Learn From Water Microbiology.” Food Technology. 51(4): 91. April
1997.

Haas, C.N. “Effect of Effluent Disinfection on Risks of Viral Disease Transmission via
Recreational Water Exposure.” Jour. WPCF. 55(8):1111. August 1983.

Rose, J.B., and C.P. Gerba. “Use of Risk Assessment for Development of Microbial
Standards.” Water Science & Technology. 24(2): 29. 1991.

Rose, J.B., J.T. Lisle, and C.N. Haas. “Risk Assessment Methods for Cryptosporidium and
Giardia in Contaminated water.” in Protozoan Parasites and Water. Betts, D. Casemore, C.
Fricker, H.VV. Smith, and J. Watkins (eds.). Cabbridge, UK: Royal Society of Chemistry.
1995.

Haas, C.N., C.S. Crockett, J.B. Rose, C.P. Gerba, and A.M. Fazil. “Assessing the Risk
Posed by Oocysts in Drinking Water.” Jour. AWWA. 88(9): 131. September 1996.

York, D.W., and N.R. Burg. “Protozoan Pathogens: A Comparison of Reclaimed Water
and Other Irrigation Waters.” Water Reuse 98. Proceedings of a conference sponsored by
AWWA and WEF. Lake Buena Vista, FL. February 1-4, 1998.

Rynne, F.G., P.J. Dart, A.Vieritz. “Effluent Reuse — Current Practice and Presentation of a
Reuse Decision Tree.” Proceedings of a conference on water management sponsored by
Australian Water & Wastewater Association. Brisbane. 1998.

Sakaji, R.H., and N. Funamizu. “Microbial Risk Assessment and its Role in Development
of Wastewater Reclamation Policy.” in Wastewater Reclamation and Reuse. T. Asano
(ed.). Lancaster, PA: Technomic Publishing. 1998.

Sheikh, B., and R.C. Cooper. Recycled Water Food safety Study. Report to Monterey
County Water resources Agency and Monterey Regional Water Pollution Control Agency.
1998.

RIS - Reuse Rules Page 51 Use it Again, Floridal!
December 21, 1998



50. Asano, T., L.Y.C. Leong, M.G. Rigby, and R.H. Sakaji. “Evaluation of the California
Wastewater Reclamation Criteria Using Enteric Virus Monitoring Data.” In Water Quality
International *92. Proceedings of the 16" Biennial Conference of the International

Association of Water Pollution Research and Control. Oxford, New York, Seoul, Tokyo:
Pergamon Press. 1992.

51. Shuval, H., Y. Lampert, and B. Fattal. Development of a Risk Assessment Approach for

Evaluating Wastewater Reuse Standards for Agriculture.” Water Science and Technology.
35(11-12): 15. 1997.

RIS - Reuse Rules Page 52 Use it Again, Floridal!
December 21, 1998



Appendix A

Reuse Technical Advisory Committee

Name/Affiliation

David W. York, Ph.D., P.E.

Reuse Coordinator
Florida DEP
Tallahassee
[Chairman]

William M. Brant, P.E.
Director

Miami-Dade Water & Sewer Dept.

James Crook, Ph.D., P.E.
Black and Veatch
Cambridge, MA

Salvatore D’Angelo, P.E.
Boyle Engineering Corp.
Orlando

Mark Hammond
Southwest Florida Water
Management District
Brooksville

RIS - Reuse Rules
December 21, 1998

Representing/Qualifications

Has served as Florida’s Reuse Coordinator since the start
of the reuse program in 1986.

Coordinated all reuse-related rulemaking since 1986.
Chairman, Reuse Coordinating Committee.

Member TAC & peer reviewer for national Guidelines
for Water Reuse.

Member TAC for WEF/AWWA indirect potable reuse
guidelines.

Represented USA at a joint US/Israel Reuse Conference.
Involved in pioneering reuse projects dating back to the
early 1970s.

Represents utilities.
Responsible for wastewater management and reuse in
Dade County.

An invited participant in the Reuse TAC.

Internationally recognized reuse expert.

Former Chairman, WEF Water Reuse Committee.
Chairman, NAS committee on indirect potable reuse.
Represented USA at a joint US/Israel Reuse Conference.
Former head of the California reuse program.

Primary author of national Guidelines for Water Reuse.
Author of health effects chapter in national guidelines for
indirect potable reuse.

Author of numerous reuse papers.

An invited participant in the Reuse TAC.

Chairman, joint WEF/AWWA project for development
of guidelines for indirect potable reuse.

Former chairman, WEF Water Reuse Committee.
Former chairman, FWEA Water Reuse Committee.
Very active in reuse projects in Florida.

Represents the water management districts.

Involved in Florida’s reuse program since its inception.
Significant contributor to SWFWMD’s excellent reuse
program.

Page 53 Use it Again, Floridal!



Name/Affiliation

Willie R. Horton, P.E.
Director

Broward County Office of
Environmental Services

Thomas Lothrop, P.E.
Director of Environmental
Services

City of Orlando

Robert L. Matthews, P.E.

Camp Dresser & McKee, Inc.

Ft. Myers

Pepe Menendez, P.E.
Florida Department of Health
Tallahassee

Donald Newnham, P.E.
Altamonte Springs

Jeff Swartz, P.G.
Florida DEP
Tallahassee

Joseph V. Towry
Field Operations Manager
City of St. Petersburg

Harley Young, Ph.D., P.E.
South District

Florida DEP

Ft. Myers

RIS - Reuse Rules
December 21, 1998

Representing/Qualifications

Represents utilities.
Responsible for reuse and wastewater management in
Broward County.

Represents the Florida Water Environment Association.
Former chairman, FWEA Water Reuse Committee.
Responsible for several award-winning reuse projects.

Represents the Florida Engineering Society.

Major contributor to national Guidelines for Water
Reuse.

Involved in many reuse projects in Florida.

Represents the Department of Health and the public
health community.
Member AWWA & WEF Water Reuse Committees

Represents the Florida Section of the American Water
Works Association.

Former Public Works Director of Altamonte Springs.
Championed development of the award-winning Project
APRICOT.

Represents the DEP’s ground water program.
Extensive experience in land application and reuse
projects.

Expertise in hydrogeologic aspects of reuse projects.
Developed DEP’s LANDAP program.

Represents the Florida Water & Pollution Control
Operators Association.

Chairman, Florida Water Reuse Committee.
Manages St. Petersburg’s award-winning, landmark
reuse system.

Represents the Florida DEP district offices.

Extensive experience in permitting reuse projects.
Winner of WEF’s prestigious Rudolph Award.

Page 54 Use it Again, Floridal!



Appendix B

Summaries of Ground Water Recharge
and Indirect Potable Reuse Projects

RIS - Reuse Rules Page 55 Use it Again, Floridal!
December 21, 1998



Project Summary: Tampa Water Resource Recovery Project

Location: Tampa, Florida
Type of Project: Surface water augmentation

Status: Pilot Study (completed). In November, 1998, Tampa Bay Water decided to implement
a desalination project in lieu of the Water Resource Recovery Project.

Water Augmented: Reclaimed water was to be discharged into the Tampa Bypass Canal.
Water from the Bypass Canal was to be used to augment flows in the Hillsborough River, which
flows into the Hillsborough Reservoir (Tampa’s primary source of drinking water).

Plant Capacity: Plant sizes evaluated included 15, 35, and 50 mgd.

Description of Treatment Train: Tampa’s Howard F. Curren Wastewater Treatment Plant (a
70-mgd advanced treatment facility which currently discharges to Tampa Bay) was to be
modified to include: preaeration, lime treatment and recarbonation, gravity filtration, GAC
adsorption, and ozone disinfection.

Reclaimed Water Quality:

Parameter Quality

Nitrate (as N) 1.3 mg/L
Chloride 139 mg/L
Total Dissolved Solids 461 mg/L
TKN (as N) 0.3 mg/L
TOC 1.9 mg/L
TOX 13 ng/L
THM 2.8 ng/L
Giardia < Detection
Cryptosporidium < Detection
Enterovirus < Detection
Drinking Water Standards Will Be Met
Turbidity 0.05 NTU

Notes: The pilot study was partially funded by the State of Florida and included extensive
health effects studies.

The project has been funded by the EPA and the Southwest Florida Water Management District.

During the development of the permit, “Ecosystem Team Permitting” was used to refine the
project to achieve the greatest net environmental benefits from the project.

RIS - Reuse Rules Page 56 Use it Again, Floridal!
December 21, 1998



Project Summary: Upper Occoquan

Location: Centreville, Virginia

Type of Project: Surface water augmentation.

Status: Operational.

Receiving Water: Bull Run, which flows into the Occoquan Reservoir. This reservoir is the
source of drinking water for the Virginia suburbs of Washington, D.C.

Plant Capacity: Currently 27 mgd. The treatment plant is being expanded to 54 mgd.
Description of Treatment Train: Chemical clarification and two-stage recarbonation with
intermediate settling, multi-media filtration, activated carbon, ion exchange, and
chlorination/dechlorination.

Reclaimed Water Quality:

Parameter Quality

Total Suspended Solids 0.30 mg/L
TKN 0.5 mg/L
COD 8.2 mg/L
TOC 2.90 mg/L
Nitrate 17.9 mg/L
Dissolved Oxygen 7.5 mg/L
Giardia < Detection
Cryptosporidium < Detection
Enterovirus < Detection
Drinking Water Standards Are Met
Turbidity 0.33NTU

Notes: The Occoquan Policy mandated the construction of a state-of-the-art regional wastewater
reclamation plant to replace the watershed’s eleven small secondary treatment plants. The Upper
Occoquan Sewage Authority was created to meet these provisions of the Occoquan Policy.

The Upper Occoquan Plant meets drinking water standards, although it is not required to do so.

RIS - Reuse Rules Page 57 Use it Again, Floridal!
December 21, 1998



Project Summary: Water Factory 21

Location: Orange County, California
Type of Project: Ground Water Recharge by Direct injection.

Water Augmented: A blend of reclaimed water and deep ground water is injected into four
coastal aquifers (Talbert, Alpha, Beta, and Lambda Aquifers). The injected water serves to
retard saltwater intrusion while augmenting the supply of potable water.

Flow: Water Factory 21 produces 15 mgd of reclaimed water which is blended with 7.6
mgd of deep well water before being injected.

Description of Treatment Train: Water Factory 21 includes: chemical clarification,
recarbonation, multi-media filtration, granular activated carbon (GAC) or reverse osmosis, and
chlorination and blending with deep well water. The water treated at Water  Factory 21 is
secondary effluent from an Orange County Sanitation District wastewater treatment facility.

Reclaimed Water Quality (Treated by RO):

Parameter Quality

Total Dissolved Solids 61 mg/L
Chloride 18.4 mg/L
Fluoride 0.21 mg/L
Total Coliform Bacteria <1.0/100 mL
THM (in the blend) 9.7 ng/L
COD 3.0 mg/L
TOC 0.72 mg/L
Total Nitrogen (as N) 2.6 mg/L
Drinking Water Standards Are Met
Turbidity 0.05NTU

Notes: Originally, injection of reclaimed water for Water Factory 21 was intended to create a
barrier to saltwater intrusion. However, reclaimed water also moves landward and augments the
potable water supply.

In 1991, Water Factory 21’s permit was revised to allow injection of 100% reclaimed water,
which will eliminate the use of deep well water for blending.

RIS - Reuse Rules Page 58 Use it Again, Floridal!
December 21, 1998



Project Summary: Denver Potable Water Demonstration Project

Location: Denver, Colorado

Type of Project: Direct Potable Reuse

Status: Pilot Study (completed).

Plant Capacity: Potable reuse demonstration plant capacity 1.0 mgd

Treatment Train: Lime clarification, recarbonation, filtration, UV irradiation, activated

carbon adsorption, reverse osmosis, air stripping, ozonation, and chloramination.

Reclaimed Water Quality (Treated by RO):

Parameter Quality
Total Dissolved Solids 18 mg/L
Total Suspended Solids < Detection
Chloride 19 mg/L

Fluoride < Detection
Total Coliform < Detection
TKN 5 mg/L
TOC < Detection
TOX 8 ng/L
Sodium 4.8 mg/L
Giardia < Detection
Cryptosporidium < Detection
Drinking Water Standards | Were Met
Turbidity 0.06 NTU

Notes: This pilot project was designed to evaluate the potential for direct potable reuse.

The project received federal funding and included extensive health effects studies. The study
concluded that it was possible to produce a reclaimed water of high quality that would be of a
quality equal to or better than potable water.

However, the City of Denver does not plan to implement direct or indirect potable reuse, at this

time.

RIS - Reuse Rules
December 21, 1998

Page 59 Use it Again, Floridal!



Project Summary: EIl Paso

Location: El Paso, Texas
Type of Project: Ground Water Recharge by Injection.

Status: Operational.

Water Augmented: Hueco Bolson Aquifer.

Plant Capacity: The Fred Hervey Water Reclamation Plant has a capacity of 10 mgd.
Treatment Train: High pH lime treatment, recarbonation, sand filtration, ozone disinfection,

and GAC filtration

Reclaimed Water Quality:

Parameter Quality

Total Dissolved Solids 670 mg/L
Chloride 171 mg/L
Fluoride 0.90 mg/L
Nitrate 1.6 mg/L
Sodium 164 mg/L
Giardia < Detection
Cryptosporidium < Detection
Drinking Water Standards Are Met
Turbidity 0.14 NTU

Notes: The portion of reclaimed water not sold to the Newman Power Plant for cooling and
boiler feed water is injected into the Hueco Bolson to recharge the ground water.

The final holding ponds are sampled every eight hours and analyzed for the permit parameters.
If the nitrate or turbidity limits are violated, the reclaimed water is returned for additional
treatment.

RIS - Reuse Rules Page 60 Use it Again, Floridal!
December 21, 1998



Project Summary: San Diego Water Repurification Project

Location: San Diego, California
Type of Project: Surface Water Augmentation

Status: Pilot Plant (completed). Full-Scale Demonstration Plant (completed). Planning for
the full-scale 20-mgd project is underway.

Water Augmented: Reclaimed water will be discharged to San Diego’s San Vincente
Reservoir where it will be blended with imported water.

Plant Capacities: The pilot plant (Aqua Il) had a capacity of 0.3 mgd. The demonstration
plant (Aqua I11) had a capacity of 1.0 mgd. The full-scale water reclamation facility proposed
for the North City Water Reclamation Facility will be

20 mgd.

Description of Treatment Train: The Aqua III demonstration facility included: water
hyacinth ponds, coagulation with lime, multi-media filtration, UV disinfection, cartridge

filtration, aeration, activated carbon, and chlorination.

The full-scale repurification facility will include: activated sludge, reverse osmosis, coagulation,
static mixing, flocculation, and high-rate downflow gravity filtration through anthracite coal.

Reclaimed Water Quality:

Parameter Quality

Chloride 33.93 mg/L
Fluoride <0.125 mg/L
COD < 15.0 mg/L
TOC < 1.0 mg/L
Nitrate 1.81 mg/L
Sodium 16.99 mg/L
Drinking Water Standards Will Be Met

Notes: The Aqua Il study demonstrated that the process can reliably produce a reclaimed water
that will meet drinking water standards. Health effects studies were performed which
demonstrated the safety of the reclaimed water. The water reclamation facility removed between
99.9999% (6 log reduction) and 99.99999% (8 log reduction) of enterovirus.

Funding for the full-scale project is anticipated from the EPA, the Bureau of Reclamation, City
of San Diego, San Diego County Water Authority, and the Metropolitan Water District of
Southern California.

RIS - Reuse Rules Page 61 Use it Again, Floridal!
December 21, 1998



Appendix C

National Reuse Guidelines

Note: Guidelines for Water Reuse (3) were published by EPA and USAID in 1992.

RIS - Reuse Rules Page 62 Use it Again, Floridal!
December 21, 1998



Summary of National Guidelines for Water Reuse’
Types of Treatment Reclaimed Water Reclaimed Water Setback Comments
Reuse Quality? Monitoring Distances *
Urban Reuse Secondary® pH=6-9 pH — weekly 50 ft (15m) to See Table 19 for other recommended limits.
All types of potable water At controlled-access irrigation sites where design and operational measures
landscape Filtration® < 10 mg/L BOD’ BOD — weekly supply wells significantly reduce the potential of public contact with reclaimed water, a lower level
irrigation, of treatment, e.g., secondary treatment and disinfection to achieve < 14 fecal coli/100
(e.q., Disinfection® <2NTU® Turbidity — continuous mL, may be acceptable.
golf courses, Chemical (coagulant and/or polymer) addition prior to filtration may be necessary to
parks, No detectable fecal Coliform — daily meet water quality recommendations.
cemeteries) coliform/100 mL>*° The reclaimed water should not contain measurable levels of pathogens.™
-also vehicle Reclaimed water should be clear, odorless, and contain no substances that are toxic
washing, toilet 1 mg/L Cl, Cl, residual - continuous upon ingestion.
flushing, use residual (min.)" A higher chlorine residual and/or a longer contact time may be necessary to assure
in that viruses and parasites are inactivated or destroyed.

fire protection
systems and
commercial air
conditioners,
and other uses

A chlorine residual of 0.5 mg/L or greater in the distribution system is recommended
to reduce odors, slime, and bacterial regrowth.
See Section 2.4.3 for recommended treatment reliability.

with similar

exposure to

the water.

Restricted Secondary® pH=6-9 pH — weekly 300 ft (90 m) to See Table 19 for other recommended limits.

Access Area potable water

Irrigation Disinfection® < 30 mg/L BOD’ BOD — weekly supply wells. If spray irrigation, SS less than 30 mg/L may be necessary to avoid clogging of
Sod farms, sprinkler heads.

silvaculture <30 mg/L SS SS — daily 100 ft (30 m) to

sites, and areas accessible to | See Section 2.4.3 for recommended treatment reliability.

other areas < 200 fecal Coliform — daily the public (if spray

where public coliform/100 mL**314 irrigation)

access is

prohibited, 1 mg/L Cl, Cl, residual - continuous

restricted, or residual (min.)"*

infrequent.

Agricultural Secondary® pH=6-9 pH — weekly 50 ft (15m) to See Table 19 for other recommended limits.

Reuse — Food . , potable water

Ccigong;(’e\lr%tially Filtration <10 mg/L BOD BOD — weekly supply wells Chemical (coagulant and/or polymer) addition prior to filtration may be necessary to
Processed® Disinfection® <2 NTU® Turbidity — continuous meet water quality recommendations.

Surface or ) ) The reclaimed water should not contain measurable levels of pathogens?.
spray irrigation No detectable fecal Coliform — daily

of any food coliform/100 mL>*

crop, including
crops eaten
raw.

1 mg/L Cl,
residual (min.)"*

Cl, residual - continuous

A higher chlorine residual and/or a longer contact time may be necessary to assure
that viruses and parasites are inactivated or destroyed.

High nutrient levels may adversely affect some crops during certain growth stages.

See Section 2.4.3 for recommended treatment reliability.

RIS - Reuse Rules
December 21, 1998

Page 63

Use it Again,

Florida!



Types of Treatment Reclaimed Water Reclaimed Water Setback Comments

Reuse Quality® Monitoring Distances °
Agricultural Secondary® pH=6-9 pH — weekly 300 ft (90 m) to See Table 19 for other recommended limits.